2348 LS, 96043004400, 2008-09




SPARE PARTS LIST



TRACTOR - - MODEL NUMBER 2348LS (96043004400), PRODUCT NO. 960 43 00-44
MOWER DECK

48_deck_tex_21

42




REF. PART NO. DESCRIPTION REMARK QTY. KIT

1 532418700 DECKWLDMTW/TUBES 48'MS422 WELDMENT MOWER 1
6 532197248 MANDREL COVER(LH) MANDREL LH 1
7 532199102 MANDREL COVER(RH) MANDREL RH 1
8 532174365 BOLT 7/16 ASM. BLADE 1
1 532180054 BLADE HIGH LIFT 1
2 532404851 ROD ANTI-SWAY 1
13 532187291 SHAFT ASM.W/LOWERBEARNG 1
14 532187281 BEARNG HOUSING MANDREL 1
15 532110485 BEARNG "BALL MANDREL ° 1
16 819131312 WASHER 13/23X13/16X12GA 1
17 872110505 BOLT CARR 5/16-18X5/8 1
18 872140505 BOLT RDHD5/16-18UNCX5/8 1
19 532194208 PIN COTTER5/16 BOWTELOCK 1
20 532174378 BAFFLE VORTEX 1
21 873680500 NUT CROWNLOCK5/16-18UNC_1
2 532174493 STRIPPER MANDRELBLACK MANDREL DECK 1
2 532105304 HUBCAP SLEEVE 1
% 532178102 SPRING TORSION 1
% 532110452 NUT PUSH 1
27 532181707 SHEELD SHEELD 1
29 532131491 SHAFT HINGE 1
30 532173984 SCREW THDROLLWASHER HEAD 1
31 532187690 WASHER SPACERMOWERVENTED 1
2 532153532 PULLEY MANDREL 1
3 532400234 NUT FLG. TOP LOCK 1
39 532197380 PULLEY “IDLER, STATIONARY ~ 1
) 532196065 ARM DLER 1
% 532137729 SCREW THDROLL 1/4-20X5/8 1
47 532197242 BELT DRIVE DECK 1
I 532193197 PULLEY IDLER PRIMARY 1
49 873900600 NUT LOCKFLG 3/8-16UNC 1
50 817490636 SCREW 3/8-16 X 1-1/4UNC 1
52 532197379 PULLEY IDLER 1
54 872110612 BOLT gggg\AGE3/8—16x1—1/2 1
97 532178515 WASHER HARDENED 1
% 532196105 SPRING DRIVE 1
113 872110508 BOLT RDHD SONK5/16-18 X 3/4 1
114 532197451 TIGE DE TENSION TENSION RELIEF 1
116 532193406 BOLT SHOULDER 1
117 532174873 WHEEL WHEEL 1
120 819132012 WASHER 13/32X 1-1/4X12GA__ 1
122 532187557 BUSHING TENSION RELIEF 1
. — LOKFLANGE 7/16-T4GR
FASTENERW/"D" ANTF
187 532195161 STUD b |
188 873900500 NUT LOCK HEX FLANGE 1
189 532195185 ARM SUSP MOWER REAR 1
190 532196539 BOLT SHOULDER 1
194 872140716 BOLT gf\f'ffw“/&m 1
241 532150027 SCREW 1
242 532415598 HOSE COUPLING PORT 1
“ASSEMBLY (INCLUDES
HOUSING, SHAFT ASSEMBLY,
AND BEARING ONLY -
S MANDREL PULLEY/NUT/WASHER AND 1
BLADE BOLT/WASHERS NOT
INCLUDED) "
532418223 DECK ASSY COMPLETE 1

532416405 COUPLING QUICK CONNECT 1



q 15

chassis-tex_GT Hus

TRACTOR - - MODEL NUMBER 2348LS (96043004400), PRODUCT NO. 960 43 00-44

CHASSIS

32




REF. PART NO. DESCRIPTION REMARK QTY. KIT

3 532408606 PLATE HUSO. 1
4 532405012 LOGOTYPE L0GO 1
5 532408701 PANEL 1
6 532110452 NUT PUSH 1
14 532411046 HOOD 1
15 532198907 LENS I 1
18 532408607 FRONT COVER GRILLE/LENS ASM. 1
2% 532198906 LENS RH 1
34 532196125 PLATE PLATE 1
% 817060512 SCREW 5/16-18 X 3/4 1
37 532416307 FENDER 1
52 873680500 NUT LOCK5/16-18 1
68 817490508 SCREW THDROL5/16-18X1/2 1
130 532416358 SCREW 10X 750BOSTHREAD 1
137 532407590 DAMPING PIECE BUMPER 1
150 532198512 BRACKET AR 1
152 532199535 SHELD BROWNING 1
162 532142432 SCREW HEXWSH L/4X 1/2UNC 1
165 532196826 BRACKET SUPPORT REAR 1
175 532196304 SUPPORT 1
176 532400776 SCREW 10-24X5/8 1
177 532195227 BUSHING STEERING 1
178 532199782 NET NET ASM 1
180 532195457 CHASSIS 1
181 532403025 BUSHING MTG. FENDER CRGO 1
182 532406859 DASH LOWER 1
183 874780520 BOLT E'Tl'ﬁ“/ L |
189 817000512 SCREW 5/16-18X 3/4 1
194 873900500 NUT LOCK HEX FLANGE 5/16-18 1
199 532413485 PLATE DECK LIFT 1
202 532403048 LIST SIDE HOOD RH 1
203 532403076 LIST SIDE HOOD LH 1
204 532416613 COVER TOP HOOD 1
205 532401709 LIST HOOD SIDE RH 1
206 532401711 ST HOOD SIDE LH 1
207 532197198 LENS RH 1
208 532197199 LENS A 1
209 532199130 INSERT HEX TOP RH 1
210 532199131 INSERT HEXTOP LH 1
211 532199132 INSERT HEX BOTTOM RH 1
212 532199133 INSERT HEX BOTTOM LH 1
213 874760512 BOLT 5/16-18X 3/4 1
214 532199145 CLP RETAINER TINNER 1
217 532409167 ROD PVOT 1
218 532196395 PLATE X-PIECE STOP 1
228 532195161 STUD FASTNER 1
233 532196539 BOLT SHOULDER 1
234 532404742 DAMPING PIECE BUMPER 1
235 532406129 SPACER SPACER 1
236 873930500 NUT LOCK 5/16-18 UNC 1
282 532414110 CLP RETAINER CONSOLE 1
283 532418741 CONSOLE DECK LIFT 1
284 532417887 CONSOLE SHIFT 1
285 532416315 CONSOLE INSERT RH 1
286 532416317 CONSOLE INSERT LH 1
287 817600406 SCREW 1/4-20X 3/8 1



TRACTOR - - MODEL NUMBER 2348LS (96043004400), PRODUCT NO. 960 43 00-44

DECALS

O

O




REF. PARTNO.  DESCRIPTION REMARK aQry. KIT
1 532411658 DECAL OPERATORS 1
2 532415780 EMBLEMHOODHUSQDEALER HOOD 1
3 532418213 DECAL EMBLEM PANEL SD 1
4 532418495 DECAL ENGINE 1
5 532180941 DECAL CUSTOMER RESPONS. 1
6 532418270 DECAL REPLACEMENT 1
8 532170563 DECALC'DANGER’ /’:"VSXVYERWARN IEPHAD
9 532145005 DECAL BATTERY DNGE/POI 1
12 532198785 LABEL MOWER V-BELT SCHEMATC 1
532418277 DECAL DECK AR INDUCT 1
532166960 DECAL BYPASS 1
532410805 PAD FOOTREST, LH - 1
532410806 PAD, FOOTREST, RH FOOTREST, RH - 1
532418482 TBD OWNER'S (ENGLISH) 1
532418483 NANUAL OWNER'S (FRENCH) 1



TRACTOR - - MODEL NUMBER 2348LS (96043004400), PRODUCT NO. 960 43 00-44

ELECTRICAL

30

With 12V Qutlet Option

T118




REF. PART NO. DESCRIPTION REMARK QTY. KIT

1 532163465 BATTERY 1
2 874760412 BOLT HEXHEAD 1/4-20X 3/4 1
8 532186491 BOX BATTERY 1
16 532176138 MICRO SWITCH INTERLOCK PUSH-IN 1
21 532183759 HARNESS "SOCKET LIGHT. W/4152) 1
2 532004152 BULB LGHT 1
24 532400253 CABLE BATTERY 1
2% 532412895 CABLE STARTER6GBL/RE*SUBS/2* STARTER 1
% 532175158 FUSE FUSE 1
27 873510400 NUT "KEPS HEX 1/4-20UNC ~ 1
% 532145491 CABLE GROUND 1
29 532401545 SWITCH SEAT 1
30 532193350 IGNITION MODULE IGNITION 1
3 532411935 KEY CHAIN 1
34 532110712 SWITCH LIGHT/RESET 1
40 532401104 CABLE ASSY “IGNITION, DASH ° 1
41 817720408 SCREW THREAD CUT 1/4-20X 1/2_1
2 532131563 COVER TERMINAL 1
43 532192507 SOLENOD SOLENOID 1
46 532401763 DISPLAY SERVICEMINDERFRMTR 1
50 532174651 SWITCH PTO 1
55 817060512 SCREW ETDEOW oS AN |
59 532400303 OUTLET-12VOLT 12-VOIT 1
71 532194276 CABLE ASSY IGNITION 1
79 532175242 HOLDER BULB TWISTLOCK 1
81 532409615 HARNESS HARNESS SEALED 1
%0 532400724 COVER TERMINAL 1
91 532190270 STRAP BATTERY MOUNT FRO BATTERY MOUNT 1
99 817670412 SCREW QEZWSHTHDROL Saa il |
100 819091416 WASHER 9/32X7/8X 16 GA 1
101 532198317 CABLE PIGTAL 1
102 532404454 CABLE PIGTALL :
103 532407962 CABLE 12-VOLT PIGTALL 1
105 532407568 SWITCH ol 1

CONTROL



TRACTOR - - MODEL NUMBER 2348LS (96043004400), PRODUCT NO. 960 43 00-44
SCHEMATIC

SCH12
+‘ ‘ §
BATTERY SOLENOID
jmm === ‘ STARTER
RED |
(o \ Oy ‘
AMME TER FUSE |
(OPTIONAL) ! ! BLACK
- - __—_—_—-—-—_———C
I
proswrtcs | " 7 WHITE
(DISENGAGED) ————————

1

: REVERSE SWITCH
X (MOT I REVERSE)
1

I

I

I

1

1

I

1

1

I

******** I

1

T T BLACK !
[FaaN BLACK < i ‘ SEAT EWITCH |
. I3 BLACK TOT OCCUPIED) |
A e BLACK |
L%ﬂ% |

lg |

. 1

T 1

I

,wweriow | LT R

| CONNECTOR !

I I

i ! Qo

1

E | SHORTING |

3 | CONNECTOR 1

4 | CHASSIS |

1 EEEUESCN— !

[ IF I — ;
B o Sl il -

TWIN CYL. ENGINES)
[+ lp

ELACK

BLACE

BLACK

PTO SWITCH
(MATING SIDE)

POWER, QUTLET
(OPTIONAL)

CHARGING 3VSTEM OUTPUT
-16 AMP DC @ 3600 RFM

o
N e ]
.\

28 WOLTS AC @ 3600 RPM(REGULATOR DISCONNECTED)

1 O . EBROWN @
| uGHT
| SWITCH | @

BLACE

HEADLIGHTS
——l
0 G WIRING INSULATED CLIPS
NOTE: IF WIRING INSULATED vt
IGNITION SWITCH o CLIPS WERE REMOVED FOR Nggﬁé‘é%g‘lfsm
POBITION | CIRCUIT “MAKE” SERVICING OF UNIT, THEY
o haa D O SHOULD BE REINSTALLED TO
PROPERLY SECURE YOUR —
[
RUNIOVERRIDE |  B+Al WIRING. REMOVABLE
Ei Bral A2 CHASSIS HARNESS DASH HARNESS CONNECTIONS
START |B+8+ Al CONNECTCOR CONNECTOR
(MATING SIDE)

29







TRACTOR - - MODEL NUMBER 2348LS (96043004400), PRODUCT NO. 960 43 00-44
STEERING ASSEMBLY

HUSQ SR

steering-tex_special_13_r1

38




REF. PART NO. DESCRIPTION REMARK QTY. KIT

1 532416480 STEERING WHEEL WHEEL 1
2 532195968 SHAFT “ASM. FRONT * 1
4 532403087 SPINDLE “ASM. LH - 1
5 532403088 SPINDLE ASM. RH - 1
6 532124931 WASHER RACE THRUST HARDEN 1
7 532121748 WASHER 25/32X 1-5/8X 16GA 1
8 812000029 RETAINER RNG KLP #15304-75 1
9 532121232 HUBCAP SPINDLE 1
13 532121749 WASHER 25/32X 1-1/4X16GA 1
14 810040600 WASHER [OCKHVYHCLSPR3/8 1
15 873540600 NUT CROWNLOCK 3/8-24 UNF 1
16 532408219 SHAFT STEERNG 1
19 532194729 PLATE STEERNG 1
21 532186737 ADAPTER STEERING 1
2 532194845 BUSHING STRG. BLK 1
% 532415987 KNOB WHEEL STEERING 1
2% 817000612 SCREW 3/8-16X3/4 1
3 532194732 PLATE SECTOR PLATE 1
45 819183812 WASHER 9/16DX2-3/80D 12GA. 1
51 873940800 NUT Uﬁ; SATERLOLE 2 20
53 532188967 WASHER HARDENED 793X1637X
57 532197246 BRACKET UPSTOP 1
58 532194747 BOLT CHOULDER SECTORPNOT.
59 532194748 WASHER THRUST SECTOR STEERNG 1
60 873971000 NUT FLANGE LOCK 5/8-11 1
61 532194740 LNK I 1
62 532194741 LNK RH 1
63 817000512 SCREW 5/16-18 X 3/4 1
64 532199849 SPRING RETAINER CLIP SPRING STEERING 1
66 871020748 BOLT PERTGHD7/16-14X3
67 532194737 BUSHING PN FRONT AXLE 1
s P— EOCK FLANGE 7/16-14GR |
69 532199162 WASHER 15X 505X 118 1
70 532196197 BRACKET DECK SUSP FRONT 1
228 532404484 LABEL WHEEL STEERING 1



WHEELS AND TIRES




REF. PART NO. DESCRIPTION REMARK QTY. KIT

1 532059192 CAP VALVE VALVE TIRE 1
2 532065139 NPPLE VALVE 1
3 532138336 RM FRONT SERVICE 1
4 532059904 HOSE FRONT (SERVICE ITEM ONLY) 1
5 532106222 TRE FRONT 15 X6.0-6 SERVICE 1
GREASE (FRONT WHEEL
6 532124957 FITTING e ( 1
7 532124959 BEARNG FLANGE (FRONT WHEEL 1
ONLY)
8 532175039 HUBCAP AXLE BLK 150X 100 1
9 532138468 TRE RT 20 X 8-8 SERVICE 1
10 532124926 HOSE REAR (SERVICE TEMONLY) 1
1 532138337 RM SPROCKET ASM 8" REARSERVICE © 1
- 532144334 SEALING FOAM TIRE (10 0Z. TUBE) 1



TRACTOR - - MODEL NUMBER 2348LS (96043004400), PRODUCT NO. 960 43 00-44

DRIVE

_pedal_26

drive-tex_K46

34




REF. PART NO. DESCRIPTION REMARK QTY. KIT
TUFFTORQ. K46 BT

1 0 78D (INTERNAL PARTS NOT 1
AVAILABLE)
2 532123583 KEY KEY 1
15 819131316 WASHER 13/32X13/16X 16GA___ 1
17 532413678 SRPING BRAKE KAB GREEN*SUBS/2" BRAKE 1
% 532199679 SPRING RETURN CRUISE 1
29 532403806 ROD BRAKE 1
3 812000001 RETAINERRING E 1
35 532199591 ROD “BRAKE. PARK 1
2 532124872 PEDAL RUBBER FOOT PEDAL 1
49 872110614 BOLT 1
50 532194327 PULLEY DLER FLAT 1
51 873900600 NUT LOCK 3/8-16 1
52 532194326 PULLEY V-GROOVE 910" OFFSET” 1
56 532130969 BELT DRIVE 1
ASM. PEDAL BRAKE
64 532197865 SHAFT el 1
73 874490544 SCREW HEXFLGHD5/16-18GR 5 1
80 532410024 STRAP TORQUE STRAP TORQUE 1
) 874760520 BOLT F1|‘r;|5{x5/ S
%9 532415742 ROD BYPASS 1
116 873900500 NUT LOCK HEX FLANGE 5/16-18 1
125 817000512 SCREW 5/16-18X 3/4 1
143 817490508 SCREW 5/16-18X 1/2 1
153 532124788 RETAINERRNG SPRING 1
159 876020412 SPLITPN COTTER 1/8X 3/4 1
160 532169484 PIN cup 1
161 532105709 SPRING "RETURN, CLUTCH 1
163 532401034 ROD PEDAL CONTROL 1
166 532197290 NUT PUSH 1
167 532405257 LATCH BRAKE PARKING 1
170 532194322 KEEPER BELT CENTERSPAN 1
171 872110616 BOLT ';DHDSQN“/g'leUNCX 1
183 532137057 SPACER SPUIT 1
184 532403118 CONTROL PARKING BRAKE 1
185 872110620 BOLT 2'3'1"/3250““/8'1“ 1
186 532194321 SPACER RETAINER 1
187 819133210 WASHER 1
188 532194323 LINK CLUTCHGROUNDDRVE 1
189 532194317 PLATE GROUND DRIVE 1
190 532194318 BELT GUIDE BELLCRANK GROUND DRVE 1
19 817000616 SCREW 3/8-16X 1 1
197 532195804 BRACKET CLUTCHANTFROTATION 1
205 532121748 WASHER 1
206 532197867 BRACKET MOUNT LATCH CRUISE 1
207 532197868 LATCH CONTROL CRUISE 1
208 532197869 SUPPORT SECTOR CONTROLCRUSE 1
209 532199592 ROD CRUSSE 1
210 532400980 PEDAL ARM ASM. PEDAL CONTROL 1
211 532120183 BEARNG NYLON 1
213 532403119 CONTROL CONTROL CRUSE 1
214 532416863 PEDALFORWARD HUSQVARNA DEALER FORWARD 1
215 532401723 PEDAL REVERSE 1
216 532196131 BRACKET PULLEY DLER 1
21 532403187 SPRING SPRING CLIP HANDLE 1
22 879212010 WASHER 21/32X1-1/4X10GA___1
225 532403319 BELT GUIDE BELT TRANS. 1
226 532401564 BRACKET MOUNT TORQUE 1
230 532188967 WASHER HARDENED 1
284 532417693 NUT SORNL [erassgil

.350 PNL

285 532417765 SCREWPHD.1/4-20BOX DRVE PHD 1/4-20 BOX DRIVE 1



TRACTOR - - MODEL NUMBER 2348LS (96043004400), PRODUCT NO. 960 43 00-44
ENGINE

29

/

engine-tex_bs-2cyl 2 SPARK ARRESTER KIT

36




REF. PART NO. DESCRIPTION REMARK QTY. KIT

ENGINE BRIGGS & STRATTON
1 o TBD MODEL NO.44L777 .
2 532149723 NUFFLER MUFFLER 1
9 532194320 BELT GUIDE BELT ENGINE 1
1 532400008 CLUTCH 1
2 532405097 PULLEY ENGINE 1
15 532400021 FUEL TANK 1
18 532194267 FUELCAP ASM 1
20 532178385 THROTTLE TRIGGER THROTTLE 1
21 532416358 SCREW #10X 750BOSTHREAD 1
2 532191596 COMMA*RPLPAR 532187767428 CONTROL 1
28 532401135 LINEFUELBAREAREMIS FUEL 1
29 532137180 SPARK ARRESTERKIT SPARK ARRESTER KIT 1
31 532145006 CLP PUSH-IN HINGED 1
37 532123487 HOSE CLAMP HOSE 1
41 532126197 WASHER ‘12'5%/ B |
2 810040700 WASHER LOCK7/16 1
45 873510400 NUT KEPSHEX 1/4-20UNC 1
62 532146629 HEAT SHELD HEAT 1
69 532165391 GASKET 1
70 532159955 TUBE I 1
71 532160589 TUBE RH 1
79 532183906 SCREW SOCKETHD5/16-18X1 1
81 532148456 TUBE DRAIN OIL EASY 1
82 532181654 PLUG DRAIN OIL 1
84 817060620 SCREW 3/8-16X 1-1/4 1
HEX 7/16-20 X 4 X GR
85 532173937 BOLT A 1
5/16-18 UNC X 3/4 W/
87 537171877 BOLT e 1
90 817000616 SCREW 3/8-16X 1 1

91 532187495 BUSHING 1



lift-tex_3

TRACTOR - - MODEL NUMBER 2348LS (96043004400), PRODUCT NO. 960 43 00-44

MOWER LIFT




REF. PART NO. DESCRIPTION REMARK QTY. KIT

2 532195223 SHAFT “ASM. LIFT" 1
3 532195231 LEVER “ASM. LIFT RHF 1
7 532411555 GRP LEVER 1
10 532196314 SPRING TORSION 1
87 532194209 SPRING Egg;ER ZAEEULE 1
88 532410710 SPRING LIFT ASSIST 1
89 819191912 WASHER CLEARZINC 1
COTTER5/16 BOWTIE
%0 532194208 PIN o 1
91 532195181 LNK LIFT SUSP MOWERREAR 1
97 817000612 SCREW 3/8-16X3/4 1
% 532195264 LINK ASM_SUSP FRONT MOWER 1



TRACTOR - - MODEL NUMBER 2348LS (96043004400), PRODUCT NO. 960 43 00-44

SEAT ASSEMBLY

seat-tex_6.55L_2




REF. PART NO. DESCRIPTION REMARK QTY. KIT

1 532406621 SEAT 1
2 532180166 BRACKET PIVOT FENDER 1
3 532140675 STRAP ASM FENDER 1
6 873800600 NUT LOCKW/INS. 3/8-16 UNC 1
7 532124181 SPRNG SEAT CPRSN 1
5/16-18 UNC X 3/4 W/
8 532171877 BOLT e 1
10 532196977 PLATE SEAT 1
21 532171852 BOLT SHOULDER 5/16-18 1
37 873800500 LOCK NUT LOCK 5/16-18 UNC 1
40 532197661 HANDLE SLIDE SEAT 1
41 532198200 SPRING LATCH SEAT 1
13 874760612 BOLT FINHEX3/8-16 UNCX3/4 1
44 819133812 WASHER 13/32X2-3/8 X 12GA. 1



